Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_20MHZ_T;_1Band1_CH 30_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10360.000 41.53 5.29 46.83 -21.37 68.20 154 360 Peak
15540.000 57.27 6.41 63.68 -10.32 74.00 100 349 Peak
15540.000 41.51 6.41 47.92 -6.08 54.00 100 349 Average

Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

802.11ac-20MHz_TX_Band1l_CH 44_ANT
Test Mode 041 Test Voltage AC 120V/60Hz
100 Level (dBuNim)
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) (dBuV/m)| (cm) | (deg) |(QP/PK/AV)
10440.000 40.34 5.28 45.62 -22.58 | 68.20 200 214 Peak
2 [*| 15660.000 57.93 6.56 64.49 -9.51 74.00 223 352 Peak
*1 15660.000 43.28 6.56 49.84 -4.16 54.00 223 352 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_20MHZ_T;_1Band1_CH 44_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10440.000 42.11 5.28 47.39 -20.81 68.20 100 255 Peak
2 |*| 15660.000 58.39 6.56 64.94 -9.06 74.00 100 349 Peak
* 15660.000 40.71 6.56 47.27 -6.73 54.00 100 349 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_20MHZ_T;_1Band1_CH 48_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10480.000 42.34 5.26 47.60 -20.60 68.20 200 255 Peak
2 |*| 15720.000 59.94 6.69 66.63 -7.37 74.00 223 349 Peak
*15720.000 42.38 6.69 49.07 -4.93 54.00 223 349 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_20MHZ_T;_1Band1_CH 48_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10480.000 39.04 5.26 44.30 -23.90 68.20 100 101 Peak
2 |*| 15720.000 58.99 6.69 65.68 -8.32 74.00 100 348 Peak
*15720.000 39.95 6.69 46.64 -7.36 54.00 100 348 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_20MHZ_T;_1Band2_CH P2 ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10520.000 41.67 5.25 46.92 -21.28 68.20 200 11 Peak
2 |*| 15780.000 54.91 6.83 61.74 -12.26 74.00 223 352 Peak
* 15780.000 41.27 6.83 48.10 -5.90 54.00 223 352 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_20MHZ_T;_1Band2_CH P2 ANT Test Voltage AC 120V/60Hz

1UDLevel (dBuvim)
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)

10520.000 40.86 5.25 46.11 -22.09 68.20 200 21 Peak

2 |*| 15780.000 56.15 6.83 62.98 -11.02 74.00 100 349 Peak
* 15780.000 39.80 6.83 46.63 -7.37 54.00 100 349 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S

Page Number: 135 of 434




Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

802.11ac-20MHz_TX Band2_ CH 60_ANT
Test Mode 041 Test Voltage AC 120V/60Hz
100 Level (dBuNim)
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) (dBuV/m)| (cm) | (deg) |(QP/PK/AV)
10600.000 40.09 5.25 45.35 -22.85 | 68.20 200 333 Peak
2 [*| 15900.000 57.30 6.95 64.25 -9.75 74.00 223 352 Peak
*1 15900.000 40.34 6.95 47.29 -6.71 54.00 223 352 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—20MHz_T;L_1Band2_CH B0_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10600.000 41.88 5.25 47.13 -21.07 68.20 100 110 Peak
2 |*| 15900.000 57.16 6.95 64.11 -9.89 74.00 100 348 Peak
*15900.000 40.85 6.95 47.80 -6.20 54.00 100 348 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S

Page Number: 137 of 434




Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

802.11ac-20MHz_TX Band2_ CH 64 _ANT
Test Mode 041 Test Voltage AC 120V/60Hz
100 Level (dBuNim)
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Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) (dBuV/m)| (cm) | (deg) |(QP/PK/AV)
10640.000 40.17 5.27 45.44 -28.56 | 74.00 200 147 Peak
2 [*| 15960.000 56.14 7.00 63.14 -10.86 | 74.00 223 352 Peak
*1 15960.000 39.77 7.00 46.77 -7.23 54.00 223 352 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_20MHZ_T;_1Band2_CH G4_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10640.000 42.35 5.27 47.62 -26.38 74.00 100 170 Peak
2 |*| 15960.000 56.62 7.00 63.62 -10.38 74.00 100 349 Peak
*15960.000 40.68 7.00 47.68 -6.32 54.00 100 349 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—20MHz_T)g:Ii>and3_CH 100_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11000.000 41.23 5.56 46.79 -27.21 74.00 200 311 Peak
2 |*| 16500.000 55.55 7.34 62.90 -5.30 68.20 200 320 Peak

Note:

1. " *", means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—20MHz_T)g:Ii>and3_CH 100_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11000.000 41.40 5.56 46.96 -27.04 74.00 200 120 Peak
2 |*| 16500.000 48.36 7.34 55.70 -12.50 68.20 200 351 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—20MHz_TZ)(:fand3_CH 16_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11160.000 42.02 5.73 47.75 -26.25 74.00 200 117 Peak
2 |*| 16740.000 48.61 7.72 56.33 -11.87 68.20 200 283 Peak
Note:

1. " *", means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—20MHz_TZ)(:fand3_CH 16_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11160.000 41.49 5.73 47.22 -26.78 74.00 200 355 Peak
2 |*| 16740.000 43.57 7.72 51.29 -16.91 68.20 200 11 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—20MHz_T)g:Ii>and3_CH 140_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11400.000 41.05 5.98 47.03 -26.97 74.00 200 11 Peak
2 |*| 17100.000 4491 6.16 51.07 -17.13 68.20 200 332 Peak
Note:

1. " *", means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—20MHz_T)g:Ii>and3_CH 140_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11400.000 41.45 5.98 47.44 -26.56 74.00 200 11 Peak
2 |*| 17100.000 44.98 6.16 51.14 -17.06 68.20 100 342 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—20MHz_T)g:Ii>and3_CH 144_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
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zo| NN TIL_TNLM 1L U [ -
60 —
— J— — = _ — —
50 1
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11440.000 42.24 5.97 48.21 -25.79 74.00 200 222 Peak
2 |*| 17160.000 47.40 5.98 53.38 -14.82 68.20 200 298 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—20MHz_T)g:Ii>and3_CH 144_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . = 2 - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11440.000 42.19 5.97 48.15 -25.85 74.00 200 160 Peak
2 |*| 17160.000 43.23 5.98 49.21 -18.99 68.20 200 11 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—20MHz_T)g:Ii>and4_CH 149_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0 | -~ - REE B -~
50 1
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11490.000 42.06 5.94 48.01 -25.99 74.00 200 36 Peak
2 |*| 17235.000 47.90 5.78 53.68 -14.52 68.20 200 339 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—20MHz_T)g:Ii>and4_CH 149_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . = 12 - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11490.000 42.21 5.94 48.16 -25.84 74.00 100 272 Peak
2 |*| 17235.000 43.81 5.78 49.59 -18.61 68.20 100 22 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—20MHz_T)g:Ii>and4_CH 157 ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0 | -~ - R - B -~
50 1
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11570.000 40.42 591 46.33 -27.67 74.00 200 21 Peak
2 |*| 17355.000 48.00 5.54 53.54 -14.66 68.20 200 336 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—20MHz_T)g:Ii>and4_CH 157 ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . T 12 - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11570.000 43.05 591 48.97 -25.03 74.00 200 150 Peak
2 |*| 17355.000 43.17 5.54 48.70 -19.50 68.20 200 320 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—20MHz_T)g:Ii>and4_CH 165_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0 -
50 | . T S — - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11650.000 41.17 5.86 47.02 -26.98 74.00 200 110 Peak
2 |*| 17475.000 46.47 5.44 51.91 -16.29 68.20 200 270 Peak
Note:

1. " *", means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—20MHz_T)g:Ii>and4_CH 165_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . T B = —— - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11650.000 41.38 5.86 47.23 -26.77 74.00 100 59 Peak
2 |*| 17475.000 44.81 5.44 50.24 -17.96 68.20 100 14 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_40MHZ_T;_1Band1_CH 38_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 ] - E— — - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10380.000 40.64 5.30 45.93 -22.27 68.20 200 229 Peak
2 15570.000 44.24 6.41 50.65 -23.35 74.00 200 360 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_40MHZ_T;_1Band1_CH 38_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | 1 1_ 3 E— - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10380.000 41.75 5.30 47.05 -21.15 68.20 100 181 Peak
2 15570.000 43.84 6.41 50.26 -23.74 74.00 100 8 Peak

Note:

1. " *", means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_40MHZ_T;_1Band1_CH A0_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
60 =
50 - | . -1_ ) A E— - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10460.000 40.84 5.27 46.10 -22.10 68.20 200 43 Peak
2 |*| 15690.000 53.46 6.63 60.09 -13.91 74.00 212 321 Peak
*15690.000 39.57 6.63 46.20 -7.80 54.00 212 321 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 [ Ares

Test Mode 802'11&C_40MHZ_T;_1Band1_CH A0_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0 2
50 - 1 - 1 Lo . ]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10460.000 42.15 5.27 47.42 -20.78 68.20 198 310 Peak
2 |*| 15690.000 54.16 6.63 60.79 -13.21 74.00 100 349 Peak
*15690.000 39.36 6.63 45.99 -8.01 54.00 100 349 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_40MHZ_T;_1Band2_CH >4 ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0 2
50 - 1 - 1_ I R . ]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10540.000 41.20 5.25 46.45 -21.75 68.20 200 360 Peak
2 |*| 15810.000 53.94 6.88 60.82 -13.18 74.00 219 321 Peak
*15810.000 39.47 6.88 46.35 -7.65 54.00 219 321 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_40MHZ_T;_1Band2_CH >4 ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0 2
50 - | - 1_ E — - —]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10540.000 41.60 5.25 46.85 -21.35 68.20 170 360 Peak
2 |*| 15810.000 54.27 6.88 61.15 -12.85 74.00 100 349 Peak
*15810.000 40.07 6.88 46.95 -7.05 54.00 100 349 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_40MHZ_T;_1Band2_CH 02_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
60 —
A o = S B _ _ |
50 1
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10620.000 41.27 5.26 46.53 -27.47 74.00 200 360 Peak
2 |*| 15930.000 46.35 6.98 53.33 -20.67 74.00 200 360 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_40MHZ_T;_1Band2_CH 02_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 S AR S M s W - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10620.000 41.49 5.26 46.75 -27.25 74.00 100 256 Peak
2 |*| 15930.000 44.02 6.98 51.00 -23.00 74.00 100 256 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—40MHz_T)g:Ii>and3_CH 102_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 B A A —2 - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11020.000 41.57 5.58 47.15 -26.85 74.00 200 333 Peak
2 |*| 16530.000 43.53 7.39 50.92 -17.28 68.20 200 321 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—40MHz_T)g:Ii>and3_CH 102_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 1 4 T . - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11020.000 42.14 5.58 47.72 -26.28 74.00 200 302 Peak
2 |*| 16530.000 43.39 7.39 50.78 -17.42 68.20 200 337 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—40MHz_TZ)(:fand3_CH HO_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
60 5
50 | . 1 N R - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11100.000 42.37 5.67 48.03 -25.97 74.00 200 306 Peak
2 |*| 16650.000 48.05 7.58 55.62 -12.58 68.20 200 318 Peak
Note:

1. " *", means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—40MHz_TZ)(:fand3_CH HO_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 . —1 - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11100.000 41.10 5.67 46.77 -27.23 74.00 200 151 Peak
2 |*| 16650.000 43.68 7.58 51.26 -16.94 68.20 200 323 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—40MHz_T)g:Ii>and3_CH 134_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 1 - E 2 - . ]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11340.000 41.57 5.92 47.49 -26.51 74.00 200 360 Peak
2 |*| 17010.000 43.30 6.44 49.74 -18.46 68.20 200 335 Peak
Note:

1. " *", means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—40MHz_T)g:Ii>and3_CH 134_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | - 1_ 2 - —]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11340.000 40.97 5.92 46.89 -27.11 74.00 200 214 Peak
2 |*| 17010.000 42.39 6.44 48.83 -19.37 68.20 200 312 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—40MHz_T)g:Ii>and3_CH 142_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 B . i - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11420.000 40.91 5.98 46.88 -27.12 74.00 200 360 Peak
2 |*| 17130.000 45.43 6.07 51.50 -16.70 68.20 200 335 Peak
Note:

1. " *", means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—40MHz_T)g:Ii>and3_CH 142_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 B I i - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11420.000 41.43 5.98 47.40 -26.60 74.00 200 113 Peak
2 |*| 17130.000 44.57 6.07 50.64 -17.56 68.20 200 328 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—40MHz_T)g:Ii>and4_CH 1SLANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . . —3 - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11510.000 42.07 5.94 48.00 -26.00 74.00 200 221 Peak
2 |*| 17265.000 4591 5.72 51.63 -16.57 68.20 200 333 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—40MHz_T)g:Ii>and4_CH 1SLANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | - 1_ {2 - - —]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11510.000 41.04 5.94 46.97 -27.03 74.00 200 277 Peak
2 |*| 17265.000 43.90 5.72 49.62 -18.58 68.20 200 328 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—40MHz_T)g:Ii>and4_CH 159_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 BN A - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11590.000 41.18 5.90 47.08 -26.92 74.00 200 316 Peak
2 |*| 17385.000 45.78 5.47 51.25 -16.95 68.20 200 334 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—40MHz_T)g:Ii>and4_CH 159_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . 1 12 - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11590.000 42.25 5.90 48.16 -25.84 74.00 200 180 Peak
2 |*| 17385.000 43.82 5.47 49.30 -18.90 68.20 200 263 Peak
Note:

1. " *", means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_80MHZ_T;_1Band1_CH 42_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 S S S o e — - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) |(QP/PK/AV)
*10420.000 41.41 5.29 46.70 -21.50 68.20 200 279 Peak
2 15630.000 45.27 6.49 51.76 -22.24 74.00 200 221 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_80MHZ_T;_1Band1_CH 42_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . 1_ il — —— - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10420.000 40.98 5.29 46.27 -21.93 68.20 200 166 Peak
2 15630.000 44.79 6.49 51.28 -22.72 74.00 200 20 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_80MHZ_T;_1Band2_CH S8 ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0 -
A o - I B _ _ |
50 1
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
* 10580.000 41.31 5.25 46.56 -21.64 68.20 200 163 Peak
2 15870.000 45.39 6.93 52.32 -21.68 74.00 200 17 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_80MHZ_T;_1Band2_CH SB_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . 1_ 2 —r =" - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
* 10580.000 41.21 5.25 46.46 -21.74 68.20 200 163 Peak
2 15870.000 43.91 6.93 50.84 -23.16 74.00 200 26 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—80MHz_T)g:Ii>and3_CH 106_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 B T - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11060.000 41.57 5.62 47.19 -26.81 74.00 200 316 Peak
2 |*| 16590.000 43.14 7.48 50.63 -17.57 68.20 200 298 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—80MHz_T)g:Ii>and3_CH 106_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 B — — —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11060.000 41.26 5.62 46.88 -27.12 74.00 200 132 Peak
2 |*| 16590.000 42.98 7.48 50.46 -17.74 68.20 200 0 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—80MHz_T)g:Ii>and3_CH 122_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 I A N g . - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11220.000 41.59 5.79 47.39 -26.61 74.00 200 69 Peak
2 |*| 16830.000 43.96 7.17 51.13 -17.07 68.20 200 29 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—80MHz_T)g:Ii>and3_CH 122_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 B A —F - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11220.000 41.22 5.79 47.02 -26.98 74.00 200 32 Peak
2 |*| 16830.000 43.71 7.17 50.89 -17.31 68.20 200 154 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—80MHz_T)g:Ii>and3_CH 138_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . 1 — |2 - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11380.000 42.00 5.96 47.97 -26.03 74.00 200 358 Peak
2 |*| 17070.000 43.54 6.26 49.79 -18.41 68.20 200 360 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—80MHz_T)g:Ii>and3_CH 138_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 1 - E 2 - . ]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11380.000 41.76 5.96 47.72 -26.28 74.00 200 218 Peak
2 |*| 17070.000 43.04 6.26 49.30 -18.90 68.20 200 348 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—80MHz_T)g:Ii>and4_CH 155 ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 1 - 1 — 12 - . ]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11550.000 41.54 5.92 47.46 -26.54 74.00 200 194 Peak
2 |*| 17325.000 44.14 5.60 49.74 -18.46 68.20 200 32 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—80MHz_T)g:Ii>and4_CH 155 ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 1 - 1 2 - . ]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11550.000 41.76 5.92 47.68 -26.32 74.00 200 321 Peak
2 |*| 17325.000 43.62 5.60 49.22 -18.98 68.20 200 257 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_20MHZ_T;_1Band1_CH 30_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
rol IO TIL_MumI WAL I Ul [ -
G0
50 1 - 1_ A R . ]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10360.000 41.63 5.29 46.93 -21.27 68.20 200 234 Peak
15540.000 58.68 6.41 65.09 -8.91 74.00 219 321 Peak
15540.000 40.07 6.41 46.48 -7.52 54.00 219 321 Average

Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_20MHZ_T;_1Band1_CH 30_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
rol IO TIL_MmI WA BL I U [ -
G0
50 | . 1_ " S - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10360.000 41.21 5.29 46.51 -21.69 68.20 180 275 Peak
15540.000 59.58 6.41 65.99 -8.01 74.00 100 348 Peak
15540.000 40.53 6.41 46.94 -7.06 54.00 100 348 Average

Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

802.11ax-20MHz_TX_Band1l_CH 44_ANT
Test Mode 041 Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
7ol THMFFIL—FRMF UL LU [ -
G0
sol 4+ F - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) (dBuV/m)| (cm) | (deg) |(QP/PK/AV)
10440.000 41.49 5.28 46.77 -21.43 | 68.20 200 229 Peak
2 [*| 15660.000 57.19 6.56 63.75 -10.25 | 74.00 223 352 Peak
*1 15660.000 43.35 6.56 49.91 -4.09 54.00 223 352 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 [ Ares

Test Mode 802'11&X_20MHZ_T;_1Band1_CH 44_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
7o TLFFI—HRI— U LU [ -
G0
SD_ 1 S I " S I . ]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10440.000 44.68 5.28 49.96 -18.24 68.20 100 270 Peak
2 |*| 15660.000 58.12 6.56 64.67 -9.33 74.00 100 349 Peak
* 15660.000 41.02 6.56 47.58 -6.42 54.00 100 349 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S

Page Number: 189 of 434




Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_20MHZ_T;_1Band1_CH 48_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
rol IO TIL_MmI WA U [ -
G0
50 - | . 1 B R R - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10480.000 42.78 5.26 48.04 -20.16 68.20 200 270 Peak
2 |*| 15720.000 59.20 6.69 65.89 -8.11 74.00 223 349 Peak
*15720.000 42.45 6.69 49.14 -4.86 54.00 223 349 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_20MHZ_T;_1Band1_CH 48_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
ro| IO TIL_MmI WL Ul [ -
G0
50 - | . 1_ R E— - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10480.000 39.48 5.26 44.74 -23.46 68.20 100 116 Peak
2 |*| 15720.000 58.25 6.69 64.94 -9.06 74.00 100 348 Peak
*15720.000 40.02 6.69 46.71 -7.29 54.00 100 348 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_20MHZ_T;_1Band2_CH P2 ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0 2
50 - | . 1_ T E— - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10520.000 42.11 5.25 47.36 -20.84 68.20 200 26 Peak
2 |*| 15780.000 54.17 6.83 61.00 -13.00 74.00 223 352 Peak
* 15780.000 41.34 6.83 48.17 -5.83 54.00 223 352 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_20MHZ_T;_1Band2_CH P2 ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
7o TLFFI—HRI WL [ -
G0 n
50 - | . 1_ R E— - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10520.000 41.30 5.25 46.55 -21.65 68.20 200 36 Peak
2 |*| 15780.000 55.41 6.83 62.24 -11.76 74.00 100 349 Peak
* 15780.000 39.87 6.83 46.70 -7.30 54.00 100 349 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_20MHZ_T;_1Band2_CH B0_ANT Test Voltage AC 120V/60Hz

1UDLevel (dBuvim)

90

20

zo| NN TN 1L T U [ -

2

G0

50 - 1 - 1_ " S R . ]

40

30

20

10

qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)

10600.000 40.53 5.25 45.79 -22.41 68.20 200 348 Peak

2 |*| 15900.000 56.56 6.95 63.51 -10.49 74.00 223 352 Peak
*15900.000 40.41 6.95 47.36 -6.64 54.00 223 352 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_20MHZ_T;_1Band2_CH B0_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TN 1L T U [ -
2
G0
50 - 1 - 1 K I . ]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10600.000 42.32 5.25 47.57 -20.63 68.20 100 149 Peak
2 |*| 15900.000 56.42 6.95 63.37 -10.63 74.00 100 348 Peak
*15900.000 40.92 6.95 47.87 -6.13 54.00 100 348 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S

Page Number: 195 of 434




Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_20MHZ_T;_1Band2_CH G4_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
7o TLFFI—HRI— LU [ -
G0 T
50 - | . -1_ I L S E— - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10640.000 40.61 5.27 45.88 -28.12 74.00 200 111 Peak
2 |*| 15960.000 55.40 7.00 62.40 -11.60 74.00 223 352 Peak
*15960.000 39.84 7.00 46.84 -7.16 54.00 223 352 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_20MHZ_T;_1Band2_CH G4_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1LLrL T U [ -
2
G0
50 - | . 1 I 1 S E— - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10640.000 42.79 5.27 48.06 -25.94 74.00 100 181 Peak
2 |*| 15960.000 55.88 7.00 62.88 -11.12 74.00 100 349 Peak
*15960.000 40.75 7.00 47.75 -6.25 54.00 100 349 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—20MHz_T)g:Ii>and3_CH 100_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
ro| IO TIL_Mumr WA Ul [ -
2
G0
50 - | . 1_ B R - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11000.000 41.67 5.56 47.23 -26.77 74.00 200 322 Peak
2 |*| 16500.000 55.15 7.34 62.50 -5.70 68.20 200 331 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—20MHz_T)g:Ii>and3_CH 100_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
60 5
50 1 - 1 N R . ]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11000.000 41.84 5.56 47.40 -26.60 74.00 200 131 Peak
2 |*| 16500.000 47.96 7.34 55.30 -12.90 68.20 200 2 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—20MHz_TZ)(:fand3_CH 16_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
60 o
50 | . ElN R R R - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11160.000 42.46 5.73 48.19 -25.81 74.00 200 128 Peak
2 |*| 16740.000 48.21 7.72 55.93 -12.27 68.20 200 294 Peak
Note:

1. " *", means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—20MHz_TZ)(:fand3_CH 16_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 I A T —f . - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11160.000 41.93 5.73 47.66 -26.34 74.00 200 6 Peak
2 |*| 16740.000 43.17 7.72 50.89 -17.31 68.20 200 22 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—20MHz_T)g:Ii>and3_CH 140_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 B A " — - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11400.000 41.49 5.98 47.47 -26.53 74.00 200 22 Peak
2 |*| 17100.000 4451 6.16 50.67 -17.53 68.20 200 343 Peak
Note:

1. " *", means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S

Page Number: 202 of 434




Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—20MHz_T)g:Ii>and3_CH 140_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 B S —— - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11400.000 41.89 5.98 47.88 -26.12 74.00 200 22 Peak
2 |*| 17100.000 44.58 6.16 50.74 -17.46 68.20 100 353 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—20MHz_T)g:Ii>and3_CH 144_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0 -
A o _ 2 — _ _ |
50 1
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11440.000 42.68 5.97 48.65 -25.35 74.00 200 233 Peak
2 |*| 17160.000 47.00 5.98 52.98 -15.22 68.20 200 309 Peak
Note:

1. " *", means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S

Page Number: 204 of 434




Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—20MHz_T)g:Ii>and3_CH 144_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . 1 BN - E— - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11440.000 42.63 5.97 48.59 -25.41 74.00 200 171 Peak
2 |*| 17160.000 42.83 5.98 48.81 -19.39 68.20 200 22 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—20MHz_T)g:Ii>and4_CH 149_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
60 —
— J— — = _ — —
50 1
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11490.000 42.50 5.94 48.45 -25.55 74.00 200 47 Peak
2 |*| 17235.000 47.50 5.78 53.28 -14.92 68.20 200 350 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—20MHz_T)g:Ii>and4_CH 149_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . 1 2 - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11490.000 42.65 5.94 48.60 -25.40 74.00 100 283 Peak
2 |*| 17235.000 43.41 5.78 49.19 -19.01 68.20 100 33 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—20MHz_T)g:Ii>and4_CH 157 ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
60 —
— J— — = - - — —
50 1
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11570.000 40.86 591 46.77 -27.23 74.00 200 32 Peak
2 |*| 17355.000 47.60 5.54 53.14 -15.06 68.20 200 347 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—20MHz_T)g:Ii>and4_CH 157 ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . T E-) - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11570.000 43.49 591 49.41 -24.59 74.00 200 161 Peak
2 |*| 17355.000 42.77 5.54 48.30 -19.90 68.20 200 331 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—20MHz_T)g:Ii>and4_CH 165_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 T q] I - ]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11650.000 41.61 5.86 47.46 -26.54 74.00 200 121 Peak
2 |*| 17475.000 46.07 5.44 51.51 -16.69 68.20 200 281 Peak
Note:

1. " *", means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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& I‘ Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—20MHz_T)g:Ii>and4_CH 165_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
sl - T & T " - ) — ]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000

Frequency (MHZz)

. Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
0
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) |[(QP/PK/AV)
11650.000 43.24 5.86 49.09 -2491 | 74.00 100 85 Peak
2 [*| 17475.000 44.15 5.44 49.58 -18.62 | 68.20 100 40 Peak
Note:

1."*", means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S Page Number: 211 of 434
IC: 23322-AP6275S




Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_40MHZ_T;_1Band1_CH 38_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 - 1 . 1_ 2| o T - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10380.000 41.24 5.30 46.54 -21.66 68.20 200 360 Peak
2 15570.000 43.53 6.41 49.94 -24.06 74.00 200 360 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_40MHZ_T;_1Band1_CH 38_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . 1_ cal — - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10380.000 41.19 5.30 46.48 -21.72 68.20 150 360 Peak
2 15570.000 44.61 6.41 51.02 -22.98 74.00 100 346 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_40MHZ_T;_1Band1_CH 40_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
60 =
50 - | . 1_ P E— - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10460.000 41.78 5.27 47.05 -21.15 68.20 200 273 Peak
2 |*| 15690.000 53.48 6.63 60.11 -13.89 74.00 212 323 Peak
*15690.000 40.12 6.63 46.75 -7.25 54.00 212 323 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_40MHZ_T;_1Band1_CH A0_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0 2
50 - 1 - 1 4 . ]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10460.000 42.29 5.27 47.55 -20.65 68.20 100 345 Peak
2 |*| 15690.000 54.33 6.63 60.96 -13.04 74.00 100 349 Peak
*15690.000 39.77 6.63 46.40 -7.60 54.00 100 349 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_40MHZ_T;_1Band2_CH >4 ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0 2
50 - | . 1_ » B R - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10540.000 42.06 5.25 47.31 -20.89 68.20 200 327 Peak
2 |*| 15810.000 53.62 6.88 60.50 -13.50 74.00 219 322 Peak
*15810.000 39.29 6.88 46.17 -7.83 54.00 219 322 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—40MHz_T;L_1Band2_CH >4 ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0 2
50 - | . 1_ " S R . ]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10540.000 41.74 5.25 46.99 -21.21 68.20 100 327 Peak
2 |*| 15810.000 53.61 6.88 60.49 -13.51 74.00 100 349 Peak
*15810.000 40.72 6.88 47.60 -6.40 54.00 100 349 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_40MHZ_T;_1Band2_CH 02_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0 -
A o 2 1 _ _ |
50 1
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10620.000 41.83 5.26 47.09 -26.91 74.00 200 21 Peak
2 |*| 15930.000 45.69 6.98 52.67 -21.33 74.00 200 330 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_40MHZ_T;_1Band2_CH 02_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0 -
50 | . 1_ B —— - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10620.000 41.00 5.26 46.26 -27.74 74.00 100 334 Peak
2 |*| 15930.000 45.09 6.98 52.06 -21.94 74.00 100 249 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—40MHz_T)g:Ii>and3_CH 102_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 B S — - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11020.000 42.99 5.58 48.57 -25.43 74.00 200 348 Peak
2 |*| 16530.000 43.27 7.39 50.66 -17.54 68.20 200 336 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—40MHz_T)g:Ii>and3_CH 102_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 B S i i — - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11020.000 43.56 5.58 49.14 -24.86 74.00 200 317 Peak
2 |*| 16530.000 43.13 7.39 50.52 -17.68 68.20 200 352 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—40MHz_TZ)(:fand3_CH HO_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
60 5
50 | . T 1 N R - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11100.000 43.79 5.67 49.45 -24.55 74.00 200 321 Peak
2 |*| 16650.000 47.79 7.58 55.36 -12.84 68.20 200 333 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—40MHz_TZ)(:fand3_CH HO_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 B S N - —7 - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11100.000 42.52 5.67 48.19 -25.81 74.00 200 166 Peak
2 |*| 16650.000 43.42 7.58 51.00 -17.20 68.20 200 338 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—40MHz_T)é:Ii>and3_CH 134_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . T - - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11340.000 42.99 5.92 48.91 -25.09 74.00 200 15 Peak
2 |*| 17010.000 43.04 6.44 49.48 -18.72 68.20 200 350 Peak
Note:

1. " *", means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 [ Ares

Test Mode 802.11ax—40MHz_T)g:Ii>and3_CH 134_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . T B~ S R - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11340.000 42.39 5.92 48.31 -25.69 74.00 200 229 Peak
2 |*| 17010.000 42.13 6.44 48.57 -19.63 68.20 200 327 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—40MHz_T)g:Ii>and3_CH 142_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 1 9 — . - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11420.000 42.33 5.98 48.30 -25.70 74.00 200 15 Peak
2 |*| 17130.000 45.17 6.07 51.24 -16.96 68.20 200 350 Peak
Note:

1. " *", means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—40MHz_T)g:Ii>and3_CH 142_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . 1 = - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11420.000 42.85 5.98 48.82 -25.18 74.00 200 128 Peak
2 |*| 17130.000 44.31 6.07 50.38 -17.82 68.20 200 343 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—40MHz_T)g:Ii>and4_CH 1SLANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 ) il I £ . - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11510.000 43.49 5.94 49.42 -24.58 74.00 200 236 Peak
2 |*| 17265.000 45.65 5.72 51.37 -16.83 68.20 200 348 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—40MHz_T)g:Ii>and4_CH 1SLANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . = 12 - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11510.000 42.46 5.94 48.39 -25.61 74.00 200 292 Peak
2 |*| 17265.000 43.64 5.72 49.36 -18.84 68.20 200 343 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—40MHz_T)g:Ii>and4_CH 159_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 B A N il o e - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11590.000 42.60 5.90 48.50 -25.50 74.00 200 331 Peak
2 |*| 17385.000 45.52 5.47 50.99 -17.21 68.20 200 349 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—40MHz_T)g:Ii>and4_CH 159_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . T 2 - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11590.000 43.67 5.90 49.58 -24.42 74.00 200 210 Peak
2 |*| 17385.000 43.56 5.47 49.04 -19.16 68.20 200 293 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_80MHZ_T;_1Band1_CH 42_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 s el o s s M i - ]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) |(QP/PK/AV)
*10420.000 42.12 5.29 47.41 -20.79 68.20 200 294 Peak
2 15630.000 45.14 6.49 51.63 -22.37 74.00 200 236 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_80MHZ_T;_1Band1_CH 42_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 i S P = M - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) |(QP/PK/AV)
*10420.000 41.42 5.29 46.71 -21.49 68.20 200 181 Peak
2 15630.000 44.39 6.49 50.88 -23.12 74.00 200 35 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_80MHZ_T;_1Band2_CH SB_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0 -
50 | . 1_ B ——— - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
* 10580.000 41.04 5.25 46.29 -21.91 68.20 200 178 Peak
2 15870.000 45.12 6.93 52.05 -21.95 74.00 200 32 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_80MHZ_T;_1Band2_CH SB_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . 1_ ] E— — - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
* 10580.000 41.92 5.25 47.17 -21.03 68.20 200 178 Peak
2 15870.000 43.78 6.93 50.71 -23.29 74.00 200 41 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—80MHz_T)g:Ii>and3_CH 106_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 B S — - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11060.000 42.28 5.62 47.90 -26.10 74.00 200 331 Peak
2 |*| 16590.000 43.01 7.48 50.50 -17.70 68.20 200 313 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—80MHz_T)g:Ii>and3_CH 106_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 1 - 1 . - . ]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11060.000 41.97 5.62 47.59 -26.41 74.00 200 147 Peak
2 |*| 16590.000 42.85 7.48 50.33 -17.87 68.20 200 15 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—80MHz_T)g:Ii>and3_CH 122_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 B S N —F - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11220.000 42.30 5.79 48.10 -25.90 74.00 200 84 Peak
2 |*| 16830.000 43.83 7.17 51.00 -17.20 68.20 200 44 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—80MHz_T)g:Ii>and3_CH 122_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 I A N g . - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11220.000 41.93 5.79 47.73 -26.27 74.00 200 47 Peak
2 |*| 16830.000 43.58 7.17 50.76 -17.44 68.20 200 169 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—80MHz_T)g:Ii>and3_CH 138_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . T — |2 - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11380.000 42.71 5.96 48.68 -25.32 74.00 200 13 Peak
2 |*| 17070.000 43.41 6.26 49.66 -18.54 68.20 200 15 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—80MHz_T)g:Ii>and3_CH 138_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . T 2 - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11380.000 42.47 5.96 48.43 -25.57 74.00 200 233 Peak
2 |*| 17070.000 42.91 6.26 49.17 -19.03 68.20 200 3 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—80MHz_T)g:Ii>and4_CH 1o ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . 1 12 - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11550.000 42.25 5.92 48.17 -25.83 74.00 200 209 Peak
2 |*| 17325.000 44.01 5.60 49.61 -18.59 68.20 200 47 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 [ Ares

Test Mode 802.11ax—80MHz_T)g:Ii>and4_CH 155 ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . 1 2 - - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
11550.000 42.47 5.92 48.39 -25.61 74.00 200 336 Peak
2 |*| 17325.000 43.49 5.60 49.09 -19.11 68.20 200 272 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—20MHz_R;L_lBandl_CH 44_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)

90

20

zo| NN TIL_TNLM 1L U [ -

G0

50 - 1 . ] BN R E— - —

40 10

30

20

10

qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
1 1008.980 48.73 -7.35 41.39 -32.61 74.00 100 57 Peak
2 1147.940 48.26 -7.46 40.80 -33.20 74.00 100 57 Peak
3 1405.120 47.33 -6.87 40.46 -33.54 74.00 100 102 Peak
4 1566.120 48.64 -7.11 41.53 -32.47 74.00 100 162 Peak
5 [*| 1665.900 48.63 -7.09 41.54 -32.46 74.00 100 181 Peak
6 2234.980 46.13 -5.06 41.07 -32.93 74.00 100 30 Peak
Note:

1. " *' means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—20MHz_R;L_lBandl_CH 44_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)

90

20

zo| NN TIL_TNLM 1L U [ -

G0

50 - _j_ . ] BN R E— - —

12400

40

30

20

10

qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) (dBuV/m)| (cm) | (deg) |(QP/PK/AV)

1 1003.990 49.71 -7.34 42.37 -31.63 | 74.00 100 296 Peak
2 1428.970 49.41 -6.91 42.51 -25.69 | 68.20 100 236 Peak
3 1619.560 50.14 -7.15 42.99 -31.01 | 74.00 100 305 Peak
4 2491.060 46.86 -4.77 42.08 -31.92 | 74.00 100 233 Peak
5 3189.450 46.32 -3.07 43.25 -24.95 | 68.20 100 287 Peak
6 3997.990 44.18 -0.74 43.45 -30.55 | 74.00 100 62 Peak

Note:

1. " *' means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S

Page Number: 245 of 434



& I‘ Report No.: 2211 TWN803-U4

IC Band1 Harmonic Data:

EUT Module Date of Test 2022-12-14

Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%

Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11a TX Bandl CH 36_ANT 0+1 Test Voltage AC 120V/60Hz

100 Level (dBuNim)

Qo
a0

7o| THHFFIE AWML -1 H -

G0

sol B R
40
30
20
10

0
1000 aa00. 16600, 24400, 32200, A0000
Frequency (MHZz)

. Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
0
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*| 10360.000 42.12 5.29 47.42 -20.78 | 68.20 200 164 Peak
2 15540.000 43.55 6.41 49.96 -24.04 | 74.00 200 320 Peak
Note:

1."*", means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m)+ Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S Page Number: 246 of 434
IC: 23322-AP6275S




Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-14
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 /[ Ares

Test Mode 802.11a TX Bandl CH 36_ANT 0+1 Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
60 —
S U N 2 _ _ |
50 1
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10360.000 41.60 5.29 46.90 -21.30 68.20 100 241 Peak
2 |*| 15540.000 46.62 6.41 53.02 -20.98 74.00 100 333 Peak
Note:

1. " *", means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m)+ Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-14
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11a TX Bandl CH 44 ANT 0+1 Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 - | . 1_ 2 T = - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10440.000 41.00 5.28 46.28 -21.92 68.20 100 241 Peak
2 15660.000 44.28 6.56 50.84 -23.16 74.00 100 355 Peak

Note:

1. " *", means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m)+ Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-14
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11a TX Bandl CH 44 ANT 0+1 Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0 .
S U N 2| 1 _ _ _ |
50 1
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10440.000 41.83 5.28 47.11 -21.09 68.20 100 0 Peak
2 15660.000 46.11 6.56 52.67 -21.33 74.00 100 0 Peak

Note:

1. " *", means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m)+ Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S

Page Number: 249 of 434




Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-14
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11a TX Bandl CH 48 ANT 0+1 Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
60 >
50 - | . 1_ I IR R - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10480.000 41.84 5.26 47.10 -21.10 68.20 100 -1 Peak
15720.000 49.34 6.69 56.03 -17.97 74.00 100 360 Peak
15720.000 32.33 6.69 39.02 -14.98 54.00 100 360 Average

Note:

1."*' means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S

Page Number: 250 of 434



Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-14
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802.11a TX Bandl CH 48 ANT 0+1 Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
60 —
S U N 2 1 _ _ |
50 1
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10480.000 41.17 5.26 46.43 -21.77 68.20 100 258 Peak
2 |*| 15720.000 46.54 6.69 53.23 -20.77 74.00 100 0 Peak
Note:

1. " *' means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m)+ Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-14
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ac—20MHz_T;L_1Band1_CH 30_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | 1 1_ 2| o T - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10360.000 41.78 5.29 47.08 -21.12 68.20 100 202 Peak
2 15540.000 43.47 6.41 49.87 -24.13 74.00 100 214 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m)+ Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-14
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 /[ Ares

Test Mode 802'11&C_20MHZ_T;_1Band1_CH 30_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0 5
50 1
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10360.000 42.77 5.29 48.07 -20.13 68.20 100 288 Peak
15540.000 48.21 6.41 54.61 -19.39 74.00 100 0 Peak
15540.000 33.21 6.41 39.62 -14.38 54.00 100 0 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-14
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_20MHZ_T;_1Band1_CH 44_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . 1_ - E— — - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10440.000 41.06 5.28 46.34 -21.86 68.20 100 131 Peak
2 15660.000 43.93 6.56 50.49 -23.51 74.00 100 278 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m)+ Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-14
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_20MHZ_T;_1Band1_CH 44_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . 1_ 2 T = - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10440.000 41.87 5.28 47.14 -21.06 68.20 100 2 Peak
2 15660.000 44.50 6.56 51.06 -22.94 74.00 100 97 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m)+ Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-14
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_20MHZ_T;_1Band1_CH 48_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
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20
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50 B il s I <1 M e - ]
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10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) |(QP/PK/AV)
*10480.000 42.13 5.26 47.39 -20.81 68.20 100 3 Peak
2 15720.000 44.32 6.69 51.01 -22.99 74.00 100 247 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m)+ Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-14
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_20MHZ_T;_1Bandl_CH 48_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
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50 | . 1_ - E— - —
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10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10480.000 41.16 5.26 46.42 -21.78 68.20 100 35 Peak
2 15720.000 43.57 6.69 50.27 -23.73 74.00 100 109 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m)+ Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_40MHZ_T;_1Band1_CH 38_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
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10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10380.000 40.64 5.30 45.93 -22.27 68.20 200 229 Peak
2 15570.000 44.24 6.41 50.65 -23.35 74.00 200 360 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_40MHZ_T;_1Band1_CH 38_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
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10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10380.000 41.75 5.30 47.05 -21.15 68.20 100 181 Peak
2 15570.000 43.84 6.41 50.26 -23.74 74.00 100 8 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_40MHZ_T;_1Band1_CH A0_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10460.000 40.84 5.27 46.10 -22.10 68.20 200 43 Peak
2 |*| 15690.000 53.46 6.63 60.09 -13.91 74.00 212 321 Peak
*15690.000 39.57 6.63 46.20 -7.80 54.00 212 321 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 [ Ares

Test Mode 802'11&C_40MHZ_T;_1Band1_CH A0_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
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10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10460.000 42.15 5.27 47.42 -20.78 68.20 198 310 Peak
2 |*| 15690.000 54.16 6.63 60.79 -13.21 74.00 100 349 Peak
*15690.000 39.36 6.63 45.99 -8.01 54.00 100 349 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_80MHZ_T;_1Band1_CH 42_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) |(QP/PK/AV)
*10420.000 41.41 5.29 46.70 -21.50 68.20 200 279 Peak
2 15630.000 45.27 6.49 51.76 -22.24 74.00 200 221 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&C_80MHZ_T;_1Band1_CH 42_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
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zo| NN TIL_TNLM 1L U [ -
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50 | . 1_ il — —— - —
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20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10420.000 40.98 5.29 46.27 -21.93 68.20 200 166 Peak
2 15630.000 44.79 6.49 51.28 -22.72 74.00 200 20 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-14
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_20MHZ_T;_1Band1_CH 30_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10360.000 41.51 5.29 46.80 -21.40 68.20 100 189 Peak
2 15540.000 44.05 6.41 50.46 -23.54 74.00 100 360 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m)+ Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-14
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_20MHZ_T;_1Band1_CH 30_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
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zo| NN TIL_TNLM 1L U [ -
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10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10360.000 41.74 5.29 47.04 -21.16 68.20 100 341 Peak
2 15540.000 45.58 6.41 51.98 -22.02 74.00 100 0 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m)+ Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-14
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_20MHZ_T;_1Band1_CH 44_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
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zo| NN TIL_TNLM 1L U [ -
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50 | . 1_ 3 e - —
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20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10440.000 41.29 5.28 46.56 -21.64 68.20 100 158 Peak
2 15660.000 43.58 6.56 50.14 -23.86 74.00 100 125 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m)+ Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-14
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_20MHZ_T;_1Band1_CH 44_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
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zo| NN TIL_TNLM 1L U [ -
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10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10440.000 40.90 5.28 46.18 -22.02 68.20 100 289 Peak
2 15660.000 45.35 6.56 51.90 -22.10 74.00 100 25 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m)+ Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-14
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_20MHZ_T;_1Band1_CH 48_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
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qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) |(QP/PK/AV)
*10480.000 41.40 5.26 46.66 -21.54 68.20 100 211 Peak
2 15720.000 4421 6.69 50.90 -23.10 74.00 100 360 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m)+ Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-14
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_20MHZ_T;_1Band1_CH 48_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . 1_ 2l T =" - —
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20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10480.000 42.08 5.26 47.34 -20.86 68.20 100 102 Peak
2 15720.000 44.07 6.69 50.76 -23.24 74.00 100 6 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m)+ Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_40MHZ_T;_1Band1_CH 38_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 - 1 . 1_ 2| o T - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10380.000 41.24 5.30 46.54 -21.66 68.20 200 360 Peak
2 15570.000 43.53 6.41 49.94 -24.06 74.00 200 360 Peak
Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_40MHZ_T;_1Band1_CH 38_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 | . 1_ cal — - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
*10380.000 41.19 5.30 46.48 -21.72 68.20 150 360 Peak
2 15570.000 44.61 6.41 51.02 -22.98 74.00 100 346 Peak

Note:

1. " *", means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S
IC: 23322-AP6275S
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802.11ax—40MHz_Tc))iL_1Band1_CH A0_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
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zo| NN TIL_TNLM 1L U [ -
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10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10460.000 41.78 5.27 47.05 -21.15 68.20 200 273 Peak
2 |*| 15690.000 53.48 6.63 60.11 -13.89 74.00 212 323 Peak
*15690.000 40.12 6.63 46.75 -7.25 54.00 212 323 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.

FCC ID: 2AF82-AP6275S

IC: 23322-AP6275S

Page Number: 272 of 434




Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_40MHZ_T;_1Band1_CH A0_ANT Test Voltage AC 120V/60Hz
100 Level (dBuNim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0 2
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20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) [(QP/PK/AV)
10460.000 42.29 5.27 47.55 -20.65 68.20 100 345 Peak
2 |*| 15690.000 54.33 6.63 60.96 -13.04 74.00 100 349 Peak
*15690.000 39.77 6.63 46.40 -7.60 54.00 100 349 Average
Note:

1."*" means this data is the worst emission level.
2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).
3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Horizontal Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_80MHZ_T;_1Band1_CH 42_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 s el o s s M i - ]
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) |(QP/PK/AV)
*10420.000 42.12 5.29 47.41 -20.79 68.20 200 294 Peak
2 15630.000 45.14 6.49 51.63 -22.37 74.00 200 236 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: 2211 TWN803-U4

EUT Module Date of Test 2022-12-12
Factor DRH18-E & BBHA 9170 Temp. / Humidity 22°C /64%
Polarity Vertical Site / Test Engineer AC2 / Ares

Test Mode 802'11&X_80MHZ_T;_1Band1_CH 42_ANT Test Voltage AC 120V/60Hz
1UDLevel (dBuvim)
90
20
zo| NN TIL_TNLM 1L U [ -
G0
50 i S P = M - —
40
30
20
10
qDDD 8800. 16600. 24400, 32200. AQ000
Frequency (MHZz)
i Frequency | Reading | C.F Measurement | Margin Limit | Height | Angle | Remark
(MHz) (dBuV) | (dB/m) (dBuV/m) (dB) |(dBuV/m)| (cm) | (deg) |(QP/PK/AV)
*10420.000 41.42 5.29 46.71 -21.49 68.20 200 181 Peak
2 15630.000 44.39 6.49 50.88 -23.12 74.00 200 35 Peak

Note:

1. " *', means this data is the worst emission level.

2. C.F (Correction Factor) = Antenna Factor (dB/m) + Cable Loss (dB) — Preamplifier(dB).

3. Measurement (dBuV/m) = Reading(dBuV) + C.F (Correction Factor).

4. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: 2211 TWN803-U4

Unwanted Emission in 5250MHz~5350MHz Band Result:

Product Module Test Engineer Ares
Test Site SR5 Test Date 2022/12/13
Test Mode U-NII-1
Test Mode Data Rate/ | Channel | Frequency Max Reading Limit Result
MCS No. (MHz) Level(dBm) (dBm)
Ant O
802.11a 6Mbps 48 5240 -17.88 -13.96 Pass
802.11ac-HT20 MCSO 48 5240 -17.09 -14.04 Pass
802.11ac-HT40 MCSO0 46 5230 -13.69 -10.09 Pass
802.11ac-VHTS80 MCSO0 42 5210 -18.10 -12.99 Pass
802.11ax-HT20 MCSO0 48 5240 -16.00 -14.04 Pass
802.11 ax-HT40 MCSO0 46 5230 -13.52 -9.78 Pass
802.11ax-VHTS80 MCSO0 42 5210 -17.82 -12.78 Pass
Ant 1
802.11a 6Mbps 48 5240 -17.88 -14.68 Pass
802.11ac-HT20 MCSO 48 5240 -17.09 -14.68 Pass
802.11ac-HT40 MCSO 46 5230 -13.69 -10.85 Pass
802.11ac-VHTS80 MCSO0 42 5210 -18.10 -13.66 Pass
802.11ax-HT20 MCSO0 48 5240 -16.00 -15.02 Pass
802.11 ax-HT40 MCSO 46 5230 -13.52 -10.95 Pass
802.11ax-VHT80 MCSO0 42 5210 -17.82 -13.37 Pass

Note: Limit (dBm) = Each antenna port output power (dBm) — 26dB
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